
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA      ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        V        NB/CB

150163      ASTM A 572 50 0000             0 .200    1 .290    0 .020    0 .008    0 .110    0 .020    0 .020    0 .030    0 .004    0 .011

150164      ASTM A 572 50 0000             0 .172    1 .220    0 .017    0 .008    0 .110    0 .040    0 .020    0 .030    0 .003    0 .012

150165      ASTM A 572 50 0000             0 .174    1 .240    0 .020    0 .008    0 .120    0 .040    0 .020    0 .030    0 .003    0 .009

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    L .ELASTICO      R.TENSION       %ELON.          T.ELONG.         DIR.

150163          3150            10804071        1 .0000           55.109(KSI)      75.045(KSI)      44(%)           2                90

150163          4080            10804051        1 .0000           55.396(KSI)      75.358(KSI)      46(%)           2                90

150164          3020            10804241        1 .0000           57.212(KSI)      75.904(KSI)      47(%)           2                90

150164          3050            10804081        1 .0000           56.038(KSI)      75.357(KSI)      48(%)           2                90

150165          3030            10804061        1 .0000           56.717(KSI)      76.379(KSI)      45(%)           2                90

150165          4030            10804111        1 .0000           56.473(KSI)      76.642(KSI)      44(%)           2                90

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    ANCHO(Plg. )      LARGO(Plg. )      NORMA                           PEDIDO          PARTIDA

150163          3090            10804911        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          3090            10804912        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          4110            10804711        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          4110            10804712        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          4120            10804701        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          4120            10804702        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          4150            10804761        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150163          4150            10804762        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150164          3030            10804771        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150164          3030            10804772        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150164          3060            10804832        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150164          4120            10804781        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150164          4120            10804782        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150165          4080            10804721        1 .0000           72.0000         240.0000        A-6                             B0771           000120

150165          4080            10804722        1 .0000           72.0000         240.0000        A-6                             B0771           000120

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

150163          3090            10804911        1000625524       100000845

150163          3090            10804912        1000625524       100000845

150163          4110            10804711        1000625524       100000845

150163          4110            10804712        1000625524       100000845

150163          4120            10804701        1000625524       100000845

FECHA EMISION PAGINA
CLIENTE
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

150163          4120            10804702        1000625524       100000845

150163          4150            10804761        1000625524       100000845

150163          4150            10804762        1000625524       100000845

150164          3030            10804771        1000625524       100000845

150164          3030            10804772        1000625524       100000845

150164          3060            10804832        1000625524       100000845

150164          4120            10804781        1000625524       100000845

150164          4120            10804782        1000625524       100000845

150165          4080            10804721        1000625524       100000845

150165          4080            10804722        1000625524       100000845

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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